



**the TOHO<sup>®</sup> group**

No.22 Honghu W. Road,  
New North district, Chongqing, China  
www.toholift.com



## MILL TEST CERTIFICATE

Certificate Number: TC230714001

Location of Issue: Shangding Industry Park, No.22 Honghu West Road, New North District, Chongqing, China

Description of Product: G80 Alloy Chain Sling, Four Leg

Item No.	chain size(mm) x length(m)	0 °-45 °(T)	45 °-60 °(T)	Result
1	13MMX1M	11.4	8	OK

### Accessories testing

Item No.	chain 13mm		master link 13mm		clevis hook 13mm		connecting link13-8	
	Working Load Limit (T)	Proof Load (Kn)	Working Load Limit (T)	Proof Load (Kn)	Working Load Limit (T)	Proof Load (Kn)	Working Load Limit (T)	Proof Load (Kn)
1	5	128	5.3	132	5.3	132	5.3	132

ALL THE INSPECTIONS COMPLIED WITH THE QUALITY STANDARDS.

**Note:** Meets the performance requirements of Specification EN818-2 for chain, EN1677 for hook.  
except for those provisions required of the contractor.

Has not been contaminated by Mercury in the manufacturing process.

**Comments:** Minimum ultimate strength is 4 times the WLL

Certificate based on item being the TOHO product described above

**Product Delivered To: CAPRIS S.A.**

Date: July 14, 2023  
Date of Issuance

Signature David Dan  
(Inspector) TOHO Quality Assurance Manager

